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TEST CERTIFICATE
Report No: 891. Date: 06/09/2017.
Issued To: M/s.JAGADA INDUSTRIES.,
3/1224-6, Sattur Road,
Kattaipatti,
Virudhunagar - 626 001.

Customer’s Ref : Letter dt.05/09/2017. Our Ref: ML/2017/891.
Commences On : 06/09/2017. Completed On: 06/09/2017.
TEST RESULTS

Non - Ferrous Sample.
Mg 49.1 %
Al 49.2 %
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Note : This report relates only to the particular sample submitted for test. Any correctmn not attested shall
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